



Aqua Solutions, Inc.
6913 Highway 225
Deer Park, TX, 77536
281/479-2569
Certificate of Analysis / QC Results
Customer PO # :

Packaged Product: V4500			
VINYL ACETATE, CERTIFIED			
Test	Target/UOM	Range	Result
ASSAY OF MATERIAL	> 99.0% %		99.9%
Sample ID Tested 11/17/23 Tester TBUR Recorded 11/17/23			
APPEARANCE AND COLOR	CLEAR COLORLESS LIQUID APPEARANCE		CLEAR COLORLESS LIQUID
Sample ID Tested 11/17/23 Tester TBUR Recorded 11/17/23			
WATER CONTENT	<=0.05% %		0.05%
Sample ID Tested 11/17/23 Tester TBUR Recorded 11/17/23			
ACIDITY AS ACETIC ACID	<=0.005% WT%		=<0.005%
Sample ID Tested 11/17/23 Tester TBUR Recorded 11/17/23			
REFRACTIVE INDEX	1.3950 NM	1.3940 - 1.3960	1.3956
Sample ID Tested 11/17/23 Tester TBUR Recorded 11/17/23			
Lot #	332001		
Made	11/16/23		

Richard [Signature]

Quality Manager